
BLACKMER HANDPUMPS 960402 
INSTRUCTIONS NO. 301-B00 

INSTALLATION OPERATION AND MAINTENANCE 
INSTRUCTIONS 

Section 
Effective 

Replaces 

301 
Oct 2004 
July 2003  

ROTARY MODEL 414B   

 
INSTALLATION AND MAINTENANCE 

 

 

 
Hazardous or toxic 

fluids can cause 
serious injury. 

IF PUMPING HAZARDOUS OR TOXIC 
FLUIDS, SYSTEM MUST BE FLUSHED 
AND DECONTAMINATED, INSIDE AND 
OUT, PRIOR TO PERFORMING SERVICE 
OR MAINTENANCE 

 
Blackmer cast iron pumps are intended primarily for the 
transfer of fuel oil, lubricating oil, solvents, petroleum products, 
and other non-corrosive liquids. They are generally not 
satisfactory for pumping water. 

In some applications, condensation or water in the liquid will 
cause an accumulation of rust inside the pump, which may 
cause the pump to bind, or turn hard. Pouring kerosene or 
penetrating oil into the pipe opening, and turning the crank 
several times will usually free the pump. Loosening the head 
capscrews one-half turn, and turning the crank several times 
should also solve the problem. Severely rusted pumps should 
be dismantled and cleaned. 

The BR414B model is equipped with a nozzle hanger (Ref. No. 
57). To attach it to the pump, first remove the capscrew 
located on the lower left side of the crank shaft. Then attach 
the nozzle hanger with a 5/16 x 1" capscrew (Ref. No. 11A). 
Use the Hose Adapter (Ref. No. 62) to attach the hose to the 
discharge spout. 

DISASSEMBLY 
To disassemble the pump, first remove the eight (8) head 
capscrews. The head assembly, consisting of the head, the 
crank handle assembly, and the shaft and pin assembly, can 
now be disengaged from the cylinder. Next, remove the rotor 
and vanes from the cylinder. 

ASSEMBLY 
The following assembly instructions are intended for right-hand 
rotation of the pump (clockwise). 

To reassemble the pump, first position the cylinder such that 
the ports are in the vertical position, with the forks of the 
internal port recesses to the right (see Figure 1). 

The cylinder O-ring should be replaced if it is swollen, nicked, 
or cut. The O-ring is slightly smaller in diameter than the 
groove in the cylinder. To install, lay the bottom part of the O-
ring into the bottom part of the groove, and slide the thumbs 
over the O-ring in opposite directions while stretching it ahead 
with the fingers, as shown in Figure 2. 

 
Figure 2 – Installing Cylinder O-Ring 

Place the rotor in the cylinder with the relief grooves facing in 
the direction of rotation (clockwise), as shown in Figure 3. 

 
Figure 3 – Relief Groove Location 

For vane replacement, first insert the vane spring into the hole 
in the vane. Then place the vane assembly, spring first, into 
the slot in the rotor. Compress the spring against the bottom of 
the vane slot and slide the vane into position. Make sure the 
end of the spring enters the coinciding hole in the rotor slot. 
Repeat this procedure for the two remaining vanes. 

Attach the head assembly to the cylinder with the BLACKMER 
name in an upright position. The pin in the shaft must be 
engaged in the slot in the rotor. Install the head capscrews and 
tighten to approximately 80 ft-lbs. The head capscrews will 
properly position the rotor in respect to the cylinder and the 
head. NOTE: The pump must turn freely upon reassembly. 
.

Figure 1 – 
Position of 
Cylinder 



301-B00    Page 2/6 

BOMBAS MANUALES BLACKMER  
INSTRUCCIONES DE INSTALACION Y MANTENIMENTO  

CON LA LISTA DE PIEZAS 
 

MODELO ROTATIVO: 414B  
INSTALACION Y MANTENIMENTO 

 



301-B00    Page 3/6 

POMPES MANUELLES BLACKMER  
DIRECTIVES D’INSTALLATION ET DE MAINTENANCE AVEC LISTE DE PIÈCES 

 

MODÈLE ROTATIF 414B  
DIRECTIVES D’INSTALLATION ET DE MAINTENANCE 

 
 



301-B00    Page 4/6 

PARTS LIST 

 
 

REF. 
NO. 

PART NAME PARTS 
PER PUMP 

414B 
PART NO. 

1 Cylinder (1-1/4" Ports) 1 020413 
7 Vane - Carbon 3 090409* 
8 Spring (Stainless Steel) 3 110409* 
9 Head 1 030409 
11 Capscrews - Head (5/16 - 18 x 7/8") 8 920178 
16 Shaft and Pin Assembly 1 210106 
17 Packing 1 300105* 
18 Rotor 1 200409 
20 Crank Arm (10") 1 700466 
21 Grip - Handle 1 700119 
22 Pin - Handle 1 700898 
23 Jam Nut - Handle Pin (3/8- 16) 1 922946 
25 Nut - Packing 1 140107* 
35 Jam Nut - Shaft (5/8 - 18) 1 922426* 
36 O-Ring - Cylinder (Buna-N) 1 701947* 
67 Bushing (1-1/4" x 1") 0-2 908860 

 Pump Repair Kit  10032 

 * Parts included in Pump Repair Kit



301-B00    Page 5/6 

ATTACHMENTS AND ACCESSORIES 
 

 
 

REF.NO. ATTACHMENTS PART NO. 
11A Capscrew (5/16 - 18 x 1") 920203 
50 Discharge Spout 700340 
51 Bung Adapter 700307 
53 Capscrew (3/8- 16 x 1") 920331 
54 Suction Pipe (1-1/4" x 40") (2 Pieces) 700602 
55 Tank Washer 710857 
56 Nozzle 700547 
57 Nozzle Hanger 700324 
58 Hose Assembly (1" x 89")                           700852 
62 Hose Adapter 908544 
66 Vacuum Breaker Assembly 700177 
67 Bushing Reducer (1-1/4" x 1") 908860 

   
 ACCESSORIES PART NO. 
 Locking Device 10051 
 Drip Pan 10054 
 Mounting Bracket Kit 10062 

 



 

  
Sliding Vane Pumps: 5 to 2200 GPM 

Refined Fuels, Liquefied Gases, Solvents,Process

 
Stainless Steel Sliding Vane Pumps 

1 to 265 GPM:  Acids, Brines, Sugars, Syrups, 
Beer, Beet Juice, Cider, Flavor Extracts, etc. 

 
System One® Centrifugal Pumps 

10 to 7500 GPM; Process, Marine 

 
Magnetic Drive Pumps 

Stainless Steel:  14 to 215 GPM 
 

HXL 6, 8 & 10” 
Sliding Vane Pumps 
 
130 to 2,220 GPM 
 
Refineries 
Terminals 
Barges 
Ships  

Reciprocating Gas Compressors 
Liquefied Gas Transfer, Boosting, Vapor Recovery 

 
Hand Operated Pumps 

Dispensing, Transfer, In-line 

    
Accessories 

Gear Reducers, Bypass Valves, Strainers 
Visit  www.blackmer.com  for complete information on all Blackmer products 

 
 
 
 
 
 
 

1809 Century Avenue, Grand Rapids, Michigan 49503-1530 U.S.A. 
Telephone: (616) 241-1611  •  Fax: (616) 241-3752 

E-mail:  blackmer@blackmer.com    •    Internet Address:  www .blackmer.com 


	Installation & Maintenance
	English
	Spanish
	French

	Parts List
	Attachments & Accessories
	Contact Blackmer

